

CERTIFICATE OFGP MINERAL THINER

REPORT NO: - LIPL-RM-123707-24

Client: -		
Sample Description: GP MINERAL THINER		
Sample Delivered By:	L.L.0 Sample Drawn By : N/A	
Condition of Sample Received:	1 x 500 ml plastic bottle,	
Date Received: 01-06-2024	Date Tested: 03-06-2024	Date Reported: 03-06-2024

TEST RESULTS

Test	Method	Unit	Result
Colour	ASTM D 1500	VISUAL	>0.5
Flash Point	ASTM D 93a	°C	10
Density @ 15 °C	ASTM D 1298	Kg/L	0.736
Total Sulphur	ASTM D 4294	% wt	0.154
IBP	ASTM D 86	°C	40
10 % Recovery	ASTM D 86	0	68
20 % Recovery	ASTM D 86	°C	82
30 % Recovery	ASTM D 86	°C	95
40 % Recovery	ASTM D 86	°C	108
50 % Recovery	ASTM D 86	°C	118
60 % Recovery	ASTM D 86	°C	154
70 % Recovery	ASTM D 86	°C	184
80 % Recovery	ASTM D 86	°C	228
85 % Recovery	ASTM D 86	°C	235
90 % Recovery	ASTM D 86	°C	264
95 % Recovery	ASTM D 86	°C	275
FBP	ASTM D 86	°C	286
Recovery	ASTM D 86	%vol	97
Residue	ASTM D 86	%vol	2.5
Loss	ASTM D 86	%vol	0.5